
SCALE 1 : 12

1

7

9

5

3

4

6

2

13
8

19

18
17

Detail B

10

Detail A

11

12

Detail C

14

15

16

SPTG72-BO500
COMPONENT BREAK DOWN

ITEM NO. PART NUMBER DESCRIPTION SPSKLG72-UQA/QTY.
1 SPSKLG-SA Step Assembly 1
2 SPSKLG-GA Grapple Assembly 2
3 SPSKLG-CYL Hyd. Cylinder (HBU2510-ORB) 2
4 SPBG-CA Cylinder Cover Assembly 2
5 SPSKLG-001-B Rear Cylinder Pin 2
6 SPSKLG-CA Front Cylinder pin+Grapple Mount Pins 6
7 SPSKLG66-FA Base Frame Assembly 1



SCALE 1 : 12

1

7
8

5

3

4

6

2

9

DETAIL A

11

12

DETAIL B

10

DETAIL C

14
13

15

SPSKLG66-UQA
COMPONENT BREAK DOWN

ITEM NO. PART NUMBER DESCRIPTION SPSKLG72-UQA/QTY.
1 SPSKLG-SA Step Assembly 1
2 SPSKLG-GA Grapple Assembly 2
3 SPSKLG-CYL Hyd. Cylinder (HBU2510-ORB) 2
4 SPBG-CA Cylinder Cover Assembly 2
5 SPSKLG-001-B Rear Cylinder Pin 2
6 SPSKLG-CA Front Cylinder pin+Grapple Mount Pins 6
7 SPSKLG66-FA Base Frame Assembly 1

Item No. Part Number Description Qty.
1 SPTG72-FA Base Frame Assembly 1

2 SPG-GA Grapple Assembly 2

3 SPG-CA Cylinder Cover Assembly 2

4 SPG-CYL Hyd. Cylinder (HBU2510-ORB) 2

5 SPTG-SA Step Assembly 1

6 SPG-001 Front Cylinder pin+Grapple Mount Pins            
(1.25" x 5") 6

7 SPG-001-B Rear Cylinder Pin (1.25" x 6.125") 2

8 HBOLT 0.3750-16x2.5 3/8" X 2.5" Hex Bolt 8

9 HNUT 0.3750-16 3/8" Hex Nut 10

10 2703-06 JIC Bulkhead Tee Bulkhead Branch Tee 2

11 SPG-HA-002 Long Cylinder Hose 1

12 SPG-HA-003 Short Cylinder Hose 1

13 SPG-HA-003 Connection Hose 2

14 HF1.25-SSFFC-F Flat Face Hydraulic Quick Connect Coupler- 
(Female) 1

15 HF1.25-SSFFC-M Flat Face Hydraulic Quick Connect Coupler- 
(Male) 1

16 HF90 90 Hyd. Elbow 2

17 SPTG-FA-005 Grapple Tine (removeable) 9

18 HBOLT 0.6250-11x4 5/8" X 4" Hex Bolt 9

19 HNUT 0.6250-11 5/8" Hex Nut 9


	Sheet1
	Drawing View1
	Detail View B (1 : 4)
	Detail View E (1 : 6)
	Detail View C (1 : 5)

	Sheet1(2)
	Drawing View32
	Detail View A (1 : 8)
	Detail View B (1 : 5)
	Detail View C (1 : 8)


